O STRATED PARTS ST >

SERIAL SERIAL
MODELS NUMBER HODELS NUMBER
PREFI1X FREFLX

6000188 [11-,13-,14-| | 600018H | 18-, 15- Pro Mac 510

e 11-, 12-, 13-
600018C |11-,13-,14 E00078K - iy |

6000180 15- 600018F |11~ 13- 14- C h < i g S W

600018E 111-,13-,14- | | eoomay [ 332747

6NODIBF | T-,13-,14-
E0001EG T4=,15~

McCulloch chain saws are identified by a model
number {in this instance, 600018) followed by
a suffiz letter (A, B, C, etec.) stamped on the
identification plate attached to the saw.
Suffix letters denote variations in partzs or
assemblies in the manufacture of the saw.

Part numbers 1isted in this IPL which have a
suffix letteror letters following the descrip-
tion, indicate the part is used only on the
model(s) identified by the letter or letters,

Part numbers and descriptions without suffix

letter or letters apply to all versions of the
chain saw model. ? MaI'Ch 1981

Part numbers which have one or more dots (.)

preceding their descriptions may be ordered

individually, but they are alse included in the - CONTENTS -
kit or assembly whose description begins direct- T e
1y above the dot(s).

PAGE
Part numbers in this IPL which were not in Elghrd: ],  CEAra o e b s tasis Z
the previous IPL covering these saws, are Figure 2. CHAIN BRAKE Assembly......... 4
indicated by a dash (-) preceding the new Figure 3. Handle & Frame Assembly...... 4
part number. Figure 4. Starter Assembl¥...ccconnvass 6
The policy of McCulloch Corporation is one of Figure 5. Powerfiead Assembly........... 8
continual improvement in design, manufacturing Figure 6. Carburefor................... 10
and engineering advancement wherever possible Figure 7. Carburetor...... sessensesanan 10
to assure still finer two-cycle power tools, Bar & Chain Combinations..... 3
Hence, specifications, equipment, colors, design Tools & "'-‘:CE?E-':_'”ESH-- ceaaen 1
and manufacturer's sugoested list prices are ' Service Specifications....... 7

subject to change without notice and McCulloch
Corporation reserves the right to make such
changes without prior notification or obliga-
tion to backfit or supply backfit components
for units previously shipped from the factory,

McCULLOCH -

@l.l.l.l. I¥El = MeCULLOCH CORFPORATION 9531 1—H 1
FPRINTED IN U.5. A {This IPL supersedes & replaces IPL, P/N 94542) /




Pro Mac 310

Figure 1. General



Fro iviac 2iJ

Figure 1. General

ITEM  PART UNITS PER| |ITEM  PART UNITS PER
HO.  NUMBER DESCRIPTION ASY. ND.  NUMBER DESCRIPTION ASY.
1 110676 Nut-Hx 1/4-28 23 91148 . Seal-Fuel vent 1
2 110872 Screw-Hx 1/4-28 x 3/4 1 26 B4956 . Pickup-Fue) 1,
3 CHAEIN BRAKE ASY 25 E320DA . Piston-Pulse Oiler 1
(Fioure 2) 26 B3g45 . Sorinc-Piston 1
4 Chain ~sy (Below) 1 27 E5557 . Hiogy-0iler 1
5 Bar (Below) T 28 g3295 Fod-0iler 1
B 110639 . Screw-He he 12-24x] Z 29 BL070 Kut-Air cleaner cover 1
7 92863 Cover-Fuel & 07 tank 1 ad 8908G Cover-Air cleaner 1
B 631944 Washer-Rubber 1 3 92410 Filter-Air 1
g 9Z2480 Lever-Handguard 1 2 110953 Screw-Hx hd 12-24 x 5/8 3
10 21327812 Clutch Kit 1 33 890518 (® Shroud 1
10 213277 @ . Clutch Asy 1 33 213822 (& Shroud/Latch Asy 1
11 83608 - - Spring fisy 1 34 11007 & . Rivet 1
12 . . Shoe-Clutch z 35 93912 (@ . Spring-Throttle latch 1
13 110857 . . Rivet s 36 2649 Kit-lgnition switch 1
14 B50564 . - Plate . ar 104510 . Mut-Hx 15/32-32 1
15 94282 (@ . . Rotor 1 32 65344 Wire Bsy-Ignition 1
15 94247 (@O . FRotor Kit 1 ag 110853 Screw-Hx hd 12-24 x 5/8 3
16 84244 (& . . Wut-Clutch 1 40 110882 Washer 1
17 84243 @ . . Plate-Dust 1 41 Starter Asy (Fig. 4)
18 B5504 Drum & Spkt Asy-.250P &z 83236 Defiector-fir 1
(B.;C.F.E,P.UY 1 43 84142 Gasket-Starter housing 1
18 67650  Bearing-Spkt (B,C.F.K,P.U) 1 44 102762 & Screw-Hx hd 10-24 x 1/2 1
18 851597 Drum/Spkt/Brng Asy - 45 Powerhead Asy (Fig. 5)
* .375P (E, B) 46 Handle & Frame Asy (Fig. 3)
19 81222 . Kit-Needle brng (E, 6) 1 47 93383 @ Plate-Name 1
20 67303 Washer-Sprocket 47 85204 (@ Plate-Kame 1
{B.C,.F.K.F,U} 1 47 g3208 Plate-Mame, French (E) 1
21 01454~ Tank Kit-Fuel & 011 1
22 91283 . Cap-Fuel & 0i] {unvented) 2

(i Used on models with serial
(& Used on models with serial
@ Used on models with serial
® Used on models with serial
(& Used on models with serial

number prefix
numper prefix
number prefix
numper prefix
number prefix

11-, 12- and 13-.

14- ﬂl'ld lE"r

1T-.

18-, 13-, 14~ and 15-.
13-, 14- and 15-,

Bar & Chain Combinations

91663
92625

-214345
=214239N

-214236
-214241

Bar - 14" Mini Pro (B)
Chain - SMZE0GL (B)

gar - 16" Mini Pre (C.F, K, P,U)
Chain - 3MZ50GL (C, F, K, P, U)
Bar - 16" Mini Pro (&)

Chain - MP3TOG (G)




T see e

, o

Figure 3. Handle & Frame Assembly




Fro ivndac oW

Figure 2. CHAINBRAKE Assembly

ITEM PART UNITS PER ITEM  PERT UNITS PER
NO.  NUMBER DESCRIPTION RSY. NG, NUMBER DESCRIPTION ASY,
214377 CHAIN BRAKE Asy 1 vy 214375 « Lever Asy-Actuating 1
1 111047 (D . Screw-Fi18-32 x 5/8 1 8 S2BE7 - « Leyver 1
2 9470% (3 . Band-Brake 1 9 213807 « - Pin=-Roller 1
z 92487 3), Band-Brake ] 10 212368 . Bearing-Roller 1
3 84006 & . Latch 1 11 0E5E « acrew-Adjusting 1
3 9309 @ . lLatch 1 12 110907 . Ring-Retaining 1
4 93602 . Pivor - Latch 1 13 84920 . Nut-Bar adj. i
5 84007 (@. Spring-Compression 1 14 947174  @. Housing-Brake =Y
5 93140 @r. Spring-Compression 1 14 92862 (@. Housing-Brake 1
] 924E2 . Pivot-Lever 1 :
(@ Not used on some early models.
@ Used on models with Screw, P/N 111047,
@ Used on models without Screw, P/K 111047,
[ a
Figure 3. Handle & Frame Assembly
ITE¥  PART UNITS PER Em': PART UNITS PER
MO, NUMBER DESCRIPTION ASY. 0. NUMBER DESCRIPTION ASY.
1 103270 Screw - Fil 1/4-20x1-1/2 1 16 84054 . Kit = Handle 1
2 105043 Washer = Spring lock 1 17 93030 . Insert - Handle 1
3 100005 Washer 1 18 110876 - Screw - Pn 1/4 - 14 x
4 102208 Screw - Fil 1/4-20x1-3/4 1 1-3/4 1
5 105043 Kasher - Spring lock 1 ] 110870 . Washer 1
{3 110870 (D Washer 1 20 94052 . Frame 1
930604 Kit - Handle and Frame 1 21 110960 . Washer - Wavey 1
7 110887 - Screw-Hx 12-24 x 13716 1 22 1105936 Retainer - Spring 2
8 111011 - Screw - Pn 10-16 x 7/8 2 23 911624 Triggre?‘ - Throttie 1
L 110577 . Screw-Pn 10-16 x 1-5/8 = 24 80606 Spring - Trigger 1
== 1 110832 . Masher 5 25 90615 Spring - Trigger release 1
[ 5 93057 . Spacer - Mount 3 26 91504 Release - Trigger 1
12 110988 . Grommet 3 27 9117 Mount 1
13 8300 . Link Mount 1 28 105615 "0" Ring 1
14 110978 . Screw-Pn 8-16 x 5/8 £ | 29 91170 Mount Asy 1
15 930%6 . Guard - Chain 1 30 105615 . 0" Ring 1

@Used on models with serial number prefix 11-.



70 diiac 310
Figure 4. Starter Assembly

]

7

I

ITEM PART UNITS PER ITEM PART LUNITS PEE.
NO. MNUMBER DESCRIPTION ASY. MO. NUMBER DESCRIFTION ASY. R
213260 Starter Assembly 1 5 £
1 51255 . Kit - Starter handle 1 7 ggg?g épﬁ?ﬁg-ietmﬁr }
2 103480 - - Washer 1 8 110081 . Screw-Pan hd B-32
i IIEEI;I . Screw - Pan hd 8-32 x 1/2 1} x 1/2 1
8449 . Washer 1 g R
S 213261 . Drum/Rope Assembly 1 St S il }
11 54148 . Housing-Starter 1
12 A757 . . Buide-Rope |
13 91570 . Plate 1




P02 3C€ Qi

Figure 5. Powerhead Assembly



Froiviac S
Figure 5. Powerhead Assembly

L[TEM PERT UKITS PER ITEM PART URITS EBER
K. KUMEER DESCRIPTION ASY. RO, NUMBER DESCRIPTION ASY |
1 BE3898 Connector - Dutlet 1 40 110968 Screw - Hx hd 8-32 % 1/2 2
2 B4613 Connector - Pump 1 a7 65322 Wazsher - Special 1
3 83896 Bail - Mounting 1 52 105876 Masher --#B 1
4 23386 Fumz Assembly - Pulse 1 £3 83811 Ereaker Assembly 1
5§ 105683 . "0 Ring 1 a4 B£505% Kit - Ereaker box 1
b E5769 . Ring - Pump piston 1 45 82037 . HWasher 1
7 92204 - Piston Assembly - Pump 1 48 105367 Nut - Hx 10-22 1
8 23891 - Spring - Pump 1 47 110614 Screw - Hx hd 10-24 x 2-3/8 1

§ 83830 . Sleeve - Pump 1 48 Carburetor Assembly (Figures
10 110851 . Screw - Adjustment 1 6, 7)
11 B3BE7 . Body Assembly - Pump 1 44 110652 Screw - Pan'hd 8-32 x 1-1/8 1
12 110653 _ "D" Ring 1 50 100080 Washer - #8 1
13 214746 D Kit - Muffier 1 5 B9057  Gasket - Carburetor 1
14 110681 @ . Screw = Skt hd 10-24 x 1/8 2 52 BO05E Insulator 1
15 92961 (O . Deflector - Exhaust 1 53 BS054 Gasket - Insulator 1
16 213327 @) . Screw - Special 2 o BO968BA  Shield 1
17 213360 . Bodv - Cover 1 E5 93353 Deflector - Sawdust 1
13 2052 @ FKit - Muffler 1 =1 110674 Screw - Hx hd 1D-22 x 112 sft 2
14 110681 @ . Screw - S5kt hd 10-24 x 1/4 2 57 83764 G} Cylinder/C'case Assembly 1
15 62961 (2 . Deflector - Exhaust 1 58 83856 (@ . Bolt - Bar mounting 1
16 93036 @ . Screw - Special Z £ 94519 (&) . Stud 1
17 93655 @ . Body - Cover 1 Eg 54143 (® . Stud 1
18 63432 Spark Plug (K, P, U) 1 57 214158 ® Cylinder/C'case Assembly 1
18 83017 Spark Plug (B, C, E, F, H) ] 58 83856 (® . Bolt - Sar mounting 1
18 B90ED Rod - Throttle 1 58 94743 ® . Stud e
20 E905% Hose - Fue] 1 L] 110914 @ . Plug - Cup 2
21 20660  Adapter - Fuel hose ] 61 111024 ® . Plug - Cup Z
22 110908 “0" Ring 1 62 110638  Screw - Hx hd 12-24 x ) &
Zar 1105978 But - Hx 5/16-24 1 B2 « 01704 (& Piston Assembly -~ 1
24 91961 G Flywheel Paw] Assembly i 64 88126 ® . Pin - Piston 1
25 68796 (3. Pin - Pawl z €5 91703 & . Ring Set - Piston 1
26 §7814 (. Spring - Pawl 2 66 92023 @&. Ring - Retaining 2
27 81872 (). Pawl - Starter . 63 ¥ ~54661 @ Riston Assembly 1
24 83513 gFI}'HhEEUPaH'I Assembly 1 64 92836 (@& . Pin - Piston 1
25 8796 . Pin - Pawl 2 65 51703 @ . Ring Set - Piston 1
bl -1 67814 (@ ., Spring - Pawl . 66 92023 @ . Ring - Retaining Z
27 92493 @ . Pawl - Starter a 67 111026 ® . Ring - Snap 2
-| 28 102764  Key - Woodruff 1 68 81705 () Connecting Rod Assembly 1
29 110586 Screw - Pan hd B-32 x 1-3/4 2 69 110933 &) . Bearing - Caged 1
30 100080 Washer - #8 2 70 66853 (). Screw - Special z
3l B4957 Coil & Lamination 1 71 68085 (. Roller - Needle (set of 20) 1
3z 50120 . Wire Assembly - Spark plug 1 68 X 94135 (® Connecting Rod Assembly 1
i3 110617  Screw - Pan hd 6-32 x 3/4 1 69 110984 @) . Bearing - Needle 1
34 69344 Wire Assembly - Coil 1 70 94658 @ . Screw - Conmecting rod 2
5 110014 _Screw - Pan hd B-32 x 1/2 1 71 68095 (8. Roller - Needle (set of 20) 1
36 B5358  Condenser ] 72 93763 (@ Sleeve Assembly - Bearing 2
37 100035  Nut - HMx 6-37 el 73 B3859 @ . Seal - 011 2
38 67841 Cover - Breaker box 1 Fid 91566 & Sleeve Assembly - Bearing 2
ki 65323 Seal - Breaker box ~ 1 73 83859 @.. Seal - 0i1 2
74 691422 @), Slecve Z
75 213282 ® . . Bearing - Needle Z
76 01932 Crankshaft 1

*Flywhesl put torgue should be 190 to 200 pound x inches {21.5 to 22.6 K.m).

() Used on models with serial number prefix 15-.

@ Used on models with serial number prefix 11-, 12-, 13-, and 14-.

@ Used on models with black Drum/Rope Assembly, P/N 92316.

(® Used on models with whnite Drum/Rope R==embly, P/N 21326],

(& Used on models with serial number prefix 11-, 12-, and 13-.

® Used on models with serial number prefix 11- and 12-.

(@ Used on models with serial number prefix 13-.

(& Used on models with serial number prefix 14- and 15-..—

(® One of two types of piston pin retainers used on models with serial number
prefix 14-. Replacement retainers must be the same type that the piston
was originally equipped with. Identify the retziner before orgdering parts,



19

10

Figure 7, Carburetor Assembly




Pro Mac 510
Figure 6. Carburetor Assembly

ITEM  PARY UNITS PER ITEM  PART UNITS PER
NO. NUMBER DESCRIPTION ASY. NO. NUMBER DESCRIPTION ASY.
315714 @ Carburetor Asy (Zama) 1 17 91815 (®Diaphrage Asy-Metering 1
915718 () Carburetor Asy (Zams) 1 18 91816 . Cover-Diaphragm 1
1 93861 - Shaft Asy-Throttle 1 "B 9187 - Screw-Diaphragm cover
2 9iap? . Sprino-Throttle return 1 ! (m3)> 4
3 91803 - Plate-Throttle 1 20 91818 - ). Needie-Idle mixture 1
4 91804 . Screw-Plate (m3)= 1 21 91818 (3. Spring-Needle 1
5 Bl805 - "E™ Ring 1 22 91820 - Screen-Filter 1
B 91824 (@. Kit-Diaphraom & Gaskets 1 23 91821 Q. Gasket-Metering
7 52003 « . Diaphragm-Fuel pump 1 diaphragm 1
E 91808 . Cover-Fuel pump 1 24 97097 . Melch Plug 1
8 91807 . Screw-1dle speed 1 25** 91822 @, Orifice-Main fuel
10 91808 . Insert-Friction 1 (press-in) 1
11 91809 . Screw-Pump cover (md)* 4 25** 93527 . Orifice-Main fuel
12 91810 @ . Nesdle-Iniet 1 {screw-in) 1
13 5181 @. sprino-Lever 1 25+ Qa7E] ®0rifice-Main fuel
14 51812 (. Lever-Inlet needle i {press-in) 1
15 91813 @. Pin-Lever 1 25%* 93628 (DOrifice-Main fuel
16 51814 - Screw-Lever pin (M3)* 1 {screw-in) 1
*The "m" denotes metric screw size.
**One of two types of fuel orifices used. Identify
the correct component before ordering for service
replacement .
© Used on models with serial number prefix 11-.
® Used on models with serial number prefix 712-.
@ Contained in Repair Kit, P/N 91823,
(&) Recommended for use above 5,000 ft. altitude.
Figure 7. Carburetor Assembly
ITEM  PART UNITS PER ITEM  PART UKITS PER
ND.  NUMBER DESCRIPTION ASY. NO.  NUMBER DESCRIPTION ASY.
93767 (@ Carburetor Asy (Zama) 1 15 91813 @ . Pin-Lever 1 it
1 81807 . shaft Asy-Throttie 1 16 91814 . Screw-lLaver pin fm3)* 1
2 91802 .- Spring-Throttle return 1 17 91815 - Diaphragm Asy-Metering 1
3 51803 . Plate-Throttle 1 18 91816 - Cover-Diaphragm 1
4 87804 . Screw-Plate (m3)* 1 18 91817 @ . Screw-Diaphragm cover
b 91805 + “E* Ring 1 (m3}»> 4
3 S1824 (@ . Kkit-Diaphragm § Gaskets 3 20 91818 (@ . Needle-Idle mixture 1
7 92093 @& . . Diaphragm-Fuel pLamp 1 2 24033 @& . Needle-High speed 1
g 91808 . Cover-Fuel pump 1 22 91819 (@ . Spring-Needle 2
g 91807 . Screw-Idle speed 1 23 91820 @ . Screen-Filter 1
10 9i808 . Insert-Friction 1 24 91821 @ ., Gasket-Metering
11 51809 . Screw-Pump cover (md)* L] . diaphragm 1
12 81810 & . Needle-Inlet 1 25 92097 . Weich Plug 1
13 91811 @ . Spring-Lever 1 26 83350 @ . Orifice-Main fuel 1
14 51812 @ . Lever-Inlet needle 1

*The "m" denotes metric screw size.
® Used on models with serial number prefix 13-, 14- and 15-.

@ Contained in Repair Kit, P/N 84141,



i % Ve wi W

Tools & Accessories

PART PART

NUMBER DESCRIPTION NUMBER DESCRIPTION

91735 kit - Spike 214215 Guide - File

110928 « Screw Hx hd 10-24 x 1/2 93800 Kit - Pressyre Test

85169 Kit - Spark Arrester 90533 Tool - Pressure Test

91485 Wrench - Socket 501334 Tester - Ignition

B5687 Wrench - Screwdriver -214194 Lubri - Gun

BAT55 Scrench B5702 Lubricant - Custom, 6 oz. can

53784 Case - Carrying, 14" 85703 Lubricant - Custom, 6 oz. cans

92913 . Bar Guyard 14" 1-6 pack

53090 Guide = Timing 67537 Loctite

90256 Kit - Tune-up 69794 Lacquic

93285 Case - Carrying, 16" 118083 R.T.¥. Sealant

97836 . Bar Guard 16" -214211 KEit - Tool Maintenance

Service Spemflcatmns .
Displacement . . . . . . 2.3 cu. in. (38 cc) LTI s . 260 B.T7.D.C.
HBore and Stroke . . . . 1.562 x 1.701 im. Carburetor . . . . . . Diaphragm Type, 2 needle
{39.68 x 30.51 mm) adjustment
Bearings - . . . . .« « «» Main: HNeedle il -Type s ol Regular Brade, leaded
Con Rod: Needie Fuel - 031 Mixture . . 4&0:1 w/McCulloch 011

Intake System . . . . . 3rd Port, Piston Timed Fuel Filtering System. Felt Fuel Filter
Fuel Tank Capacity . . . 11.8 f1. oz. (320 cc) . Air Filtering System . Felt Air Filter
Chain Oiler Capacity . . 3.2 f1. oz, (95 cc) Piston Rings . . . . . 2 Cast Iron Compression
Clutch Engaging Epeed. . 3800 to 4100 R.P.M, Rings
Ifle Speed . . . .-, . . 2700 to 2500 R.P.M. Spark Plug Gap . . . 025 in. [.635 mm)
Ignition . . . . . . . . Magneto Weight (Power Unit ﬁnly]w 6 1bs. (4.B kg)
Breaker Point Gap . . . .018" (.457 mm)

Lamination Gap . . ., . . .00B to .012"
(.203 to .304 mm)




